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Agenda

• Autoimmune hepatitis

- Novelties in diagnosis and treatment

- Treatment in patients with decompensated cirrhosis

- Immunosuppression withdrawal

• Primary biliary cholangitis

- Evaluation of treatment response

- New treatment options
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Current Diagnosis of AIH

Increase in 
transaminase 
levels

Autoantibodies
•ANA, SMA
•Anti-LKM
•Anti-LC1
•Immunofluorescence
•Anti-SLA
•75%  of  patients

Increase in IgG
•85%  of patients
• Could be normal at 

presentation

Liver biopsy

0 1 2

ANA, SMA Negative 1:40 ; 1:80 >1:80

IgG Normal > Normal >1,5 ULN

Histology - Compatible Typical

Viral 
hepatitis

Yes No

§ 6 points: Probable
§ >7 points: Definite

Simplified Criteria

Floreani et al. Aliment Pharmacol Ther 2006,   
Vergani et al. J Hepatol 2004; Hennes et al. Hepatology 2008 

None of these are pathognomonic of AIH
Requires the exclusion of other causes of liver disease
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Liver Biopsy Interpretation

ü Typical: interfase hepatitis, 
lymphoplasmacytic infiltrate, emperipolesis, 
rosette. 

ü Compatible: chronic hepatitis without the 
typical features. 

Concomitant liver diseases?
Acute presentation?

Portal inflammation X X X X

Interfase hepatitis X X

Lobular inflammation X X

Plasma cell groups X X X

PROBABLE PROBABLE PROBABLE POSIBLE

+ signs of other disease POSIBLE POSIBLE POSIBLE UNLIKELY

Chronic Hepatitis

Hennes et al. Hepatology 2008, Lohse et al. Liver Int 2022
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Liver Biopsy Interpretation

ü Typical: interfase hepatitis, 
lymphoplasmacytic infiltrate, emperipolesis, 
rosette. 

ü Compatible: chronic hepatitis without the 
typical features. 

Concomitant liver diseases?
Acute presentation?

Acute Hepatitis

Lobular hepatitis
Central perivenulitis        ± portal inflammation
Plasma cell group

Hennes et al. Hepatology 2008, Lohse et al. Liver Int 2022
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Definition of Treatment Response

Pape et al. J Hepatol 2022, Slooter et al. Hepatology 2024

• Less that 50%  
red uction  in  A LT 
leve ls after 4  
w eeks o f 
treatm ent. 

•Lack o f A LT and  
Ig G  norm alization  
at 6  m onths o f 
starting  IS . 

•H isto log ical

•m H A I <  4

•A LT and  Ig G  
norm alization .

C om p lete  
b iochem ical 

resp onse
Rem ission

N on-resp onse
Insuffic ient 
resp onse

68
78

68
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Normalization at 6 months

ALT  IgG CBR

7 0 1  p a t ie n t s  

w i t h  a v a i la b le  

A L T  a n d  Ig G
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Engel et al. J Hepatol 2022

ü Single centre cohort study in 
109 patients from Hannover 

ü Retrospective

ü Comparison of patients with
CBR before and after 6 months
of treatment

Do all patients respond at the same “speed”?
CBR < 6 m 
(n=39)

CBR > 6m 
(n=39)

p value

Female sex 27 (69%) 25 (64%) 0.81

Age 47 (17-83) 60 (20-72) 0.109

Ferritin x ULN 2.6 (0.1-41.9) 3 (0.1-16.1) 0.761

IgG (g/dL) 1.2 (0.5-3.6) 1.5 (0.6-4.6) 0.101

ANA 33 (85%) 34 (87%) 1

Anti-SMA 33 (85%) 24 (62%) 0.04

mHAI 9 (5-14) 9 (4-16) 0.105

mHAI-A (interfase hepatitis) 3 (0-4) 4 (2-4) 0.018

mHAI-B (necrosis) 0 (0-4) 0 (0-5) 0.284

mHAI-C (focal inflammation) 2 (1-4) 2 (0-4) 0.851

mHAI-D (portal 
inflammation)

3 (2-4) 3 (1-4) 0.083

Fibrosis 2 (0-6) 4 (0-6) 0.006

ALT x ULN 21 (0.6-124.9) 23 (1.9-90.6) 0.708

Bilirubin x ULN 3.6 (3.6 (0.3-
45)

5.3 (0.3-33.7) 0.992
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Lashtowitz et al. J Hep Rep 2021, Diaz & Londoño et al. EASL 
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Do we need IgG normalization?

Histological activity according to ALT and IgG 
levels

Evolution according IgG in patients with 
normal ALT
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Current Treatment Recommendations

Mack et al. Hepatology 2021; EASL guidelines J Hepatol 2015 

Prednisone

0.5-1 mg/Kg/d

Good response

Add AZA gradually 

1-2 mg/kg/d

If AZA intoleranceà
second line treatment

Gradually tapering of 
prednisone

Induction

Maintenance

AIH
Prednisone 20-40 

mg/day  or 
Budesonide 9 

mg/día
Add AZA after 2w

AIH-cirrhosis
NO budesonide

Prednisone 20-40 
mg/día

Add AZA after 2 w

AIH-acute severe
NO budesonide

Prednisone 60 
mg/d

Evaluate response 
after 4-8 weeks and 

progressively withdraw 
within 6 months

Evaluate response 7-
14 d

EASL guidelines (2015) AASLD guidelines (2021)
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Is budesonide equivalent to prednisone?

Diaz-González & Londoño. Hepatology 2023
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Can mycophenolate be used as first line treatment?

Snijders et al. J Hepatol 2024

Limitations:

- Open label

- Fix dose of AZA to all 
patients

- Patients on AZA had 
higher transaminases levels 
(500 vs. 300)
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What about patients with decompensated cirrhosis?

Arvaniti & Londoño. EASL 2023

C haracte ristics U ntre ate d  (n= 1 8 ) Tre ate d  (n= 2 1 4 ) p

A g e  (ye ars) 61 (18-81) 57 (12-83) ns 

m H A I g rad ing  3 (2-8) 7  (2-17) < 0.001 

A scite s (n ,% ) 15 (83% ) 192 (90% ) ns 

E nce p halo p athy (n ,% ) 10 (56% ) 84 (39% ) ns 

V arice al b le e d ing  (n ,% ) 5 (28% ) 15 (7% ) 0 .01 

A ST (IU /m L) 69 (14-361) 352 (12-2940) < 0.001 

ΑLT (IU /m L) 48 (8-1014) 304 (16-2490) < 0.001 

B ilirub in  (m g /d L) 2.9  (0 .5-20.2) 5 .4  (0 .5-38) 0 .02 

M E LD  16 (7-30) 18 (7-47) ns

M E LD -N a 18 (8-31) 19 (7-46) ns 

C TP  sco re 9 (6-13) 10 (5-16) ns 
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What about patients with decompensated cirrhosis?

Arvaniti & Londoño. EASL 2023

Delta MELD-Na at 4 
weeks of treatment
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Insufficient response

Confirm diagnosis

Determine  AZA 
metabolites (6-TGN 

and 6-MMP) 

Check adherence

AZA intolerance

Switch to  6-mercaptpurine o 
mycophenolate 

If intolerance à steroid 
monotherapy

Prednisone + AZA

Modified from Lohse 
A. J Hepatol 2020

“True” non-responder

3rd line treatment

Treatment Dose
TACROLIMUS 0.1mg/k/12h  (6ng/ml)
CYCLOSPORINE 2mg/k/12h  (120 ng/ml)
RITUXIMAB 1000mg weeks 0 and 2.  Re-administer if flare.
INFLIXIMAB Induction: 5mg/kg/d weeks 0, 2, 6 and 10

Maintenance: 5mg/kg/día every 8 weeks
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H LA  
class 

II

TC R

A PC T ce ll

C D 4+

T ce ll

C D 8+

M acro p hag es

B  ce ll
C D 20+

IL-2

IN F-γ

IL -4
IL-10
IL-13

IL-21

IL-1 , TN F-α

Plasm a ce lls

IN F-γ , IL -6 , TN F-α , g ranzym e B , p erfo rin

H ep ato cytes

Modificado de Christen et al. International Journal of Molecular Sciences 2016
Modificado de Vergani et al. Nature Review Primers 2017  

FoxP3

C TLA -4

C D 4

Treg s

IL-2

Belimumab
Ianalumab

Tocilizumab
Anakinra

Secukinumab
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Insufficient response

Confirm diagnosis

Determine  AZA 
metabolites (6-TGN 

and 6-MMP) 

Check adherence

AZA intolerance

Switch to  6-mercaptpurine o 
mycophenolate 

If intolerance à steroid 
monotherapy

Prednisone + AZA

Modified from Lohse 
A. J Hepatol 2020

“True” non-responder

3rd line treatment

Treatment Dose
TACROLIMUS 0.1mg/k/12h  (6ng/ml)
CYCLOSPORINE 2mg/k/12h  (120 ng/ml)
RITUXIMAB 1000mg weeks 0 and 2.  Re-administer if flare.
INFLIXIMAB Induction: 5mg/kg/d weeks 0, 2, 6 and 10

Maintenance: 5mg/kg/día every 8 weeks

Response

2 years with normal 
transaminases and IgG

Immunosuppression 
withdrawal
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Immunosuppression Withdrawal

van Gerven et al. J Hepatol 2013; Hartl el al. J Hepa 2015

Variable Relapse group (n=13) Remission group
(n=15)

Age 41 (20-64) 39 (18-73)

Gammaglobulins (%) 16.9% 12.9%

IgG levels (g/L) 12.7 (9.6-17) 10.3 (5.2-12)

ALT (IU/mL) 20 (14-24) 14.7 (8-17)

Time to achieve
remission (months)

5.3 (2-13) 2.7 (1-5)

Cirrhosis, n(%) 2 (15%) 0
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2 à cirrhosis in the liver biopsy
2 à ALT ≥ ULN screening

53 met the 
inclusion criteria

501 patients 
with type 1 

AIH

41 patients 

37 started 
ISW

12 denied inform consent

Hospital Clinic
Hospital Vall d’Hebron
Hospital del Mar
Hospital Mutua de Terrassa

Koutsoudakis & Londoño. EASL 2022
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Median follow-up 31 months (12-34) after ISW

Flare Remissi on

20 (54%)

17 (46%)

during ISW

11 (65%)

6 (35%)

Koutsoudakis & Londoño. EASL 2022
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Flare (n=17) Remission (n=21) p

Age (years) 53 (42-75) 65 (22-80) 0.165
Female sex (n,%) 8 (50%) 11 (52% 0.886

ALT (U/L) 20 (5-34) 14 (6-23) 0.021

IgG (g/L) 10 (8-14) 10 (6-14) 0.403

Time on remission (years) 4 (3-10) 3.5 (3-11) 0.728

mHAI 1 (0-3) 1 (0-2) 0.423

Transient elastography (kPa) 4.9 (3.6-8.5) 4.6 (3.9-9.1) 0.773
Inmunosuppression(n,%)

AZA
Corticoids
AZA + Corticoids

12 (75%)
1 (6%)

3 (19%)

15 (72%)
4 (19%)
2 (9%)

0.430

Presentation (n,%)
Chronic
Acute
Acute-severe

10 (59%)
5 (29%)
2 (12%)

13 (65%)
7 (35%)

0

0.287

Median (range)

Koutsoudakis & Londoño. EASL 2022

Clinical chracteristics
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p=0,003p<0,001 p=0,014p=0,001 p=0,810p=0,672

Clinical characteristics

Koutsoudakis & Londoño. EASL 2022
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7

Flow Cytometry

Remission Relapse

Baseline

aN, activated naive; ASC, antibody-secreting cell; Tr, transitional; sM, switched memory; dM, IgD-only memory; DN, double negative; rN, resting naïve; uSM, unswitched memory.

aN rN T2-MZP aN rN T2-MZP

Koutsoudakis & Londoño. EASL 2022
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8

Baseline

Follow-up

Remission

Relapse
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1: T1/T2
2: T2-MZP
3: T3
4: Memory (unswitched)
5: Memory (unswitched)
6: Memory (unswitched)
7: Activated naïve
8: Resting naïve
9: Resting naïve
10: Naïve 
11: DN2
12: DN1/DN3
13: Resting menory
14: Early plasmoblasts
15: ASC
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Koutsoudakis & Londoño. EASL 2022
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Correlation matrix of B cells and laboratory results

1: T1/T2
2: T2-MZP
3: T3
4: Memory (unswitched)
5: Memory (unswitched)
6: Memory (unswitched)
7: Activated naïve
8: Resting naïve
9: Resting naïve
10: Naïve 
11: DN2
12: DN1/DN3
13: Resting menory
14: Early plasmoblasts
15: ASC

Koutsoudakis & Londoño. EASL 2022
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ASGPR HIP1R

RB: Remission, RLP: Relapse, FU: Follow-up 

Stimulation with liver antigens

Koutsoudakis & Londoño. EASL 2022
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Take home messages (1)

• Liver biopsy is essential for the diagnosis of AIH but should be interpreted by 
expert pathologist.

• IgG normalization might not be necessary for defining biochemical response.

• Mycophenolate could be a good alternative to azathioprine in selected patients.

• The presence of hepatic encephalopathy and MELD-Na score at AIH diagnosis 
serve to guide treatment decisions in patients with decompensated cirrhosis. 

• There is a need for better second or third line treatment options in AIH.

van Gerven et al. J Hepatol 2013; Hartl el al. J Hepa 2015
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Agenda

• Autoimmune hepatitis

- Novelties in diagnosis and treatment

- Treatment in patients with decompensated cirrhosis

- Immunosuppression withdrawal

• Primary biliary cholangitis

- Evaluation of treatment response

- New treatment options
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Management of 
Patients with PBC

EASL guidelines. J Hepatol 2017
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Criteria Time ALP AST Bilirubin Albumin

Rochester-I 6m >2 x ULN

Rochester-II 12m >2 x ULN >1mg/dL

Barcelona 12m >ULN
↓ < 40%

Paris-I 12m >3 x ULN >2 x ULN >1 mg/dL

Paris-II 12m >1.5 x ULN >1.5xULN >1mg/dL

Rotterdam 12m >ULN <LLN

Toronto 24m >1.67 x ULN

ALP, bilirubin, albumin, 
platelet count, BL age

ALP, bilirubin, BL albumin, BL 
platelet count, AST (or ALT)

Evaluation of Treatment Response

Parés A, et al. Gastroenterology. 2006, Corpechot C, et al. Hepatology. 2008, Kuiper EMM, et al. Gastroenterology.  2009, Kumagi T, et al. Am J Gastroenterol. 2010 
Angulo P, et al. Liver. 1999. Momah N, et al. Liver Int.  2012, Corpechot C, et al. J Hepatol 2011, Zhang LN, et al. Hepatology. 2013, EASL Clinical Practice Guidelines. J 

Hepatol 2017
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Is that good enough?

FA Bilirubin GGT 

Murillo-Pérez et al. Am J Gastroenterol 2020, Gerussi et al . Clini Gastroenterol Hepatol 2021
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Do we need complete normalization in all patients?

Corpechot et al. Hepatology 2024
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Second line treatment

Abbas et al. Clin Gastroenterol Hepatol 2022

UK-experience

Response (Paris-
I)

OCA Fibrates

71
%

80
%

ALP normalization AST normalization
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Triple Therapy

Hejda et al. EASL 2023, Levy ey al. AASLD 2023

Study 213

Study 214
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New Treatment Options

Knowdly et al. NEJM 2023, Girschfield et al. AASLD 2023 
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Take home messages (2)

• ALP normalization improves PBC prognosis, but the greatest benefit is 
observed in young patients with advanced fibrosis.

• Second line therapies should be initiated in non-responder patients.

• Triple therapy (UDCA, OCA and BZF) seems to be better in achieving 
biochemical response.

• New treatment options will be available in the future, but we need 
more data to find the best candidates for these drugs. 
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